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1. Insulin glulisine is a rapid-acting insulin analog which is normally administered
SubQ as a premeal component of the insulin regimen or as a continuous SubQ
infusion and should be used with an intermediate- or long-acting insulin.
2. When compared to insulin regular, insulin glulisine has a more rapid onset and
shorter duration of activity.
3. In carefully controlled clinical settings with close medical supervision and
monitoring of blood glucose and potassium, insulin glulisine may be administered
IV. Insulin requirements vary dramatically between patients and dictate frequent
monitoring and close medical supervision.

Diabetes mellitus, type 1: SubQ:
General insulin dosing:
Initial total insulin dose:
0.2 to 0.6 units/kg/day in divided doses. Conservative initial doses of 0.2 to
0.4 units/kg/day are often recommended to avoid the potential for
hypoglycemia. A rapid-acting insulin may be the only insulin formulation
used initially.
Usual maintenance range:
0.5 to 1 units/kg/day in divided doses. An estimate of anticipated needs may
be based on body weight and/or activity factors as follows:
Nonobese: 0.4 to 0.6 units/kg/day.
Obese: 0.8 to 1.2 units/kg/day.
Pubescent Children and Adolescents: During puberty, requirements may
substantially increase to > 1 unit/kg/day and in some cases up to 2
units/kg/day (IDF-ISPAD, 2011).

Diabetes mellitus, type 2: SubQ:
General considerations for insulin use in type 2 diabetes:
Timing of initiation:

1. The goal of therapy: HbAlc < 7%.

2. Dual therapy (metformin + a second antihyperglycemic agent) is
recommended in patients with type 2 diabetes who fail to achieve glycemic
goals after ~3 months with lifestyle interventions and metformin
monotherapy (unless contraindications to metformin exist).

3. Preference is not given for adding insulin or a noninsulin agent as the second
antihyperglycemic agent (drug choice should be individualized based on
patient characteristics).

4. Insulin should be considered as part of a combination regimen when
hyperglycemia is severe, particularly if patient is symptomatic or has
catabolic features (eg, weight loss, ketosis). If insulin is selected, the
addition of basal insulin with a long-acting insulin (ie, glargine or detemir
[not insulin glulisine]) is recommended.

5. If HbAlc target not achieved after ~3 months of dual therapy, may proceed
to triple therapy (Inzucchi, 2015).



Intensification of therapy:

1. If HbAlc target has not been met, despite titrating basal insulin (ie, long-
acting insulin) to provide acceptable fasting blood glucose concentrations,
intensification of therapy should be considered to cover postprandial glucose
excursions.

2. Options include adding a GLP-1 receptor agonist (eg, exenatide, liraglutide)
or adding a mealtime insulin (1 injection of a rapid-acting insulin analog
[lispro, aspart, glulisine]) initiated at a dose of 4 units or 0.1 units/kg or 10%
basal dose before largest meal; may progress to “basal-bolus” dosing of 3
injections of a rapid-acting insulin analog [lispro, aspart, glulisine] per meal
or dose by adding up the total current insulin dose, and provide one-half of
this amount as basal and one-half as mealtime insulin (split evenly between 3
meals).

3. Alternatively, although less studied, may transition from basal insulin (ie,
long-acting insulin) to a twice daily premixed (or biphasic) insulin analog
(70/30 aspart mix, 75/25 or 50/50 lispro mix) (Inzucchi, 2015).
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